
           +44 (0)1538 380000           +44 (0)1538 380038           parts@belle-group.co.uk
BELLE GROUP PARTS CENTRE, UNIT 5, BODE BUSINESS PARK, BALL HAYE GREEN, LEEK, STAFFORDSHIRE, ST13 6BW, GB     www.belle-group.co.uk

BELLE GROUP EASYSCREED PRO (  JAN 05)
REPLACEMENT PARTS / PIECES DE RECHANGE / REPUESTOS / PEÇAS SOBRESSALENTES / RESER-

VEONDERDELEN / RESERVEDELE / ERSATZTEILE / PEZZI DI RICAMBIO / RESERVDELAR

15
7.

2.
09

4 
R

ev
 0

   
  0

3/
06

   
  E

as
ys

cr
ee

d 
P

ro
   

  P
ag

e 
1 

of
 2



B
el

le
 G

ro
up

 re
se

rv
es

 th
e 

rig
ht

 to
 a

lte
r d

et
ai

ls
 a

nd
 s

pe
ci

fi c
at

io
n 

w
ith

ou
t n

ot
ic

e

           +44 (0)1538 380000           +44 (0)1538 380038           parts@belle-group.co.uk
BELLE GROUP PARTS CENTRE, UNIT 5, BODE BUSINESS PARK, BALL HAYE GREEN, LEEK, STAFFORDSHIRE, ST13 6BW, GB     www.belle-group.co.uk

BELLE GROUP EASYSCREED PRO (  JAN 05)
REPLACEMENT PARTS / PIECES DE RECHANGE / REPUESTOS / PEÇAS SOBRESSALENTES / RESER-

VEONDERDELEN / RESERVEDELE / ERSATZTEILE / PEZZI DI RICAMBIO / RESERVDELAR

(1) Item Number / numéro sur le schéma / número de la ilustración / número da ilustração / afbeeldingsnummer / tegningsnummeret  / Teil-Nummer / numero dell’illustrazione
(2) Part Number  / Numéro de référence de la pièce / número de pieza / número da parte / stuknummer / Styknummer / Nummer auf der Abbildung / numero di parte
(3) Description  / Désignation / Descripción / Descrição / Omschrijving / Beskrivelse / Bezeichnung / Descrizione

 ITEM PART  
 NUMBER

(1)
 NUMBER

(2)
 DESCRIPTION

(3) 
QTY

(4)

 1 19.0.708 HAND GRIP 1” I/D 2
 2 157.0.016 THROTTLE HANDLE 1
 3 157.0.017 UPPER OPERATING HANDLE 1
 4 157.0.460 ENGINE HONDA (GX35 S.E.T.) 1
 5 157.0.018 CLUTCH HOUSING COMPLETE 1
 6 157.0.019 CENT.CLUTCH HSG WITH ALU. RING 1
 7 157.0.051 RETAINING RING IN CENTRIF. HSG 1
 8 157.0.020 BEARING IN CENTRIFUGAL HOUSING 1
 9 157.0.021 CENTRIFUGAL DRUM 1
 10 157.0.461 THROTTLE ASM. CABLE 87CM 1
 11 157.0.023 CLAMP 1
 12 157.0.462 RUBBER HOSE WITH CONNECTORS 1
 13 157.0.463 FLEXIBLE SHAFT 1
 14 4/8005 WASHER M8 SPRING 4
 15 7/6019 CAP SCREW M6 X 25 4
 16 157.0.464 LOWER OPERATING HANDLE 1
 17 157.0.161 NUT M8 3
 18 4/8006 WASHER M8 8
 19 157.0.027 EXCENTRIC HOUSING 1
 20 157.0.028 NUT M8 1
 21 157.0.029 BEARING (SMALL) 1
 22 157.0.030 ECCENTRIC SHAFT 1
 23 157.0.031 ECCENTRIC BEARING 1
 24 7/8001 CAP SCREW M8 X 30 4
 25 157.0.051 ECCENTRIC BEARING 1
 26 157.0.465 TOOTH RING 4
 27 157.0.466 ECCENTRIC ASSY PLATE 350MM 1
 28 157.0.467 STRIP NUTS FOR ALU CLAMP 350MM 1
 29 157.0.468 SUPPORT BLOCK 2
 30 157.0.189 WING NUT 3 
 31 157.0.469 COVER OF ECCENTRIC 1
 32 157.0.035 SET OF END CAPS 1
 33 157.0.036 SET OF SEALS (ONE SIDE) 1
 34 157.0.037 PROFILE (1.5M / 5FT) 1
 34A 157.0.038 PROFILE (1.9M / 6FT) 1
 34B 157.0.039 PROFILE (2.5M / 8FT) 1
 34C 157.0.040 PROFILE (3.0M / 10FT) 1 
 34D 157.0.041 PROFILE (3.75M / 12FT) 1
 34E 157.0.042 PROFILE (4.25M / 14FT) 1
 34F 157.0.043 PROFILE (5.0M / 16FT) 1
 34G 157.0.044 PROFILE (5.5M / 18FT) 1
 34H 157.0.045 PROFILE (6.0M / 20FT) 1
 35 07.9.015 SELF TAPPING SCREW M5 X 20 12
 37 9/8019 BOLT M8 X 40 3
 38 157.0.046 HINGE BUSHING FOR ECCENTRIC 1
 39 157.0.235 HALF NUT M12 (FINE) 1
 41 157.0.047 CLAMPING BUSH FOR ECCENTRIC 1
 42 157.0.000 RETAINING RING - M12 1
 43 157.0.001 EXCENTRIC PLATE (SMALL) 1
 44 157.0.002 EXCENTRIC PLATE (BIG) 1
 45 157.0.470 COUNTERSUNK SCREW M8 X 25 4

 ITEM PART  
 NUMBER

(1)
 NUMBER

(2)
 DESCRIPTION

(3) 
QTY

(4) 

 
 46 157.0.236 PLASTIC CAP M12 3
 47 157.0.003 COMPRESSION SPRING 3
 48 157.0.471 ALUMINIUM CLAMP STRIP 1
 49 157.0.237 WASHER M12 X 6 3
 50 157.0.005 CLAMP FOR CLAIMING STRIP 3
 51 7/8004 SET SCREW M8 X 12 4
 52 157.0.006 INTERNAL TOOTHED RING 8
 53 157.0.048 RUBBER BUFFER 30 X 30 4
 54 7/8038 BOLT M8 X 10 4
 56 157.0.007 EARTH WIRE 1
 57 157.0.008 STOP SWITCH 1
 58 157.0.009 ON/OFF INDICATION PLATE 1
 59 00.0.862 COACH BOLT M8 X 50 2
 60 157.0.240 SELF LOCKING FLANGE NUT M6 2
 63 157.0.010 LOWER ALUMINIUM CLAMP 2
 65 157.0.479 TAP BOLT M6 X 30 1
 66 8/6007 NUT - M6 HEX NYLOC BZP 1
 67 157.0.012 UPPER ALUMINIUM CLAMP 2
 68 7/6015 SOCKET HEAD BOLT M6 X 40 2
 69 157.0.013 CLAMP FOR HEIGHT ADJUSTMENT 2
 71 02.0.002 SCREW M5X16 1
 72 157.0.156 SELF LOCKING NUT 1
 73 157.0.472 SUPPORTING LEG 1
 74 157.0.049 GASTHROTTLE ADJUSTMENT BOLT 1
 75 157.0.015 CLAMP FOR SUPPOT LEG 1
 76 157.0.050 RUBBER PROTECTION CAP 1
 77 157.0.473 ENGINE RPM BLOCKING BUSH 1
 78 157.0.474 GX35 SWITCH BRACKET 1
 79 157.0.475 LIFTING HANDLE STEEL 1
 80 10-330-0512 CAP SCREW M5 X 12 1
 81 157.0.477 SQUARE NUT M8 8
 82 157.0.478 SPRING CLIP FOR ECCENTRIC COVER 1
 83 157.0.481 SCREW M3 X 16 1

ITEMS 16, 28, 54, 56, 77 & 83 ARE NOT SHOWN


